
Parts Manual

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.

StreetPro SERIES

MODELS
SP706016
SP706020
SP706026
SP706030
SP706036

PROFESSIONAL PAVEMENT SAW
(DEUTZ BF3L2011 DIESEL ENGINE)

Revision #5 (05/06/11)

P/N 38267



PAGE 4 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

TABLE OF CONTENTS

SP7060 StreetPro Series 
Professional Pavement Saw
Proposition 65 Warning................................................... 2
Silicosis/Respiratory Warnings........................................ 3
Table of Contents............................................................. 4
Parts Ordering Procedures.............................................. 5
Explanation of Code in Remarks Column....................... 6
Suggested Spare Parts................................................... 7
Nameplates and Decals...............................................8-9
Control Panel Decals................................................10-11
Electrical Control Assembly......................................12-13
Console Mounts Assembly.......................................14-15
Rear Console Access Panel Assembly....................16-17
Light Connector/Dash Access Assembly..................18-19
Belt and Engine Guards Assembly...........................20-21
Depth Indicator/Stop Switch Assy. (Old Style)..........22-23
Depth Indicator/Stop Switch Assy. (New Style).........24-25
F-N-R Assembly.......................................................26-27
Fuel Assembly..........................................................28-29
Battery Assembly.....................................................30-31
Stay-Level Handlebars Assembly.............................32-33
Handlebar Boot Assembly........................................34-35
Water System Assembly...........................................36-37
Engine Assembly......................................................38-39
Throttle Control Assembly........................................40-41
Engine Mounts Assembly.........................................42-43
Air Cleaner Assembly...............................................44-45
Muffler Assembly......................................................46-47
Lift Bail Assembly.....................................................48-49
Platform Guards/Rear Pointer Assembly..................50-51
Wheel Drive Assembly.............................................52-53
Front Axle Assembly.................................................54-55
Hydraulic System Assembly.....................................56-57
Engine Pivot Cylinder Assembly...............................58-59
Hydraulic Hoses Assembly.......................................60-61
Hydraulic Fttings and Clamps Assembly..................62-63
Front Pointer Assembly.............................................64-65
Belt Drive Assembly.................................................66-69
Drive Pulley Assembly..............................................70-71
Bladeshaft Assembly................................................72-73
16", 20", 26"  Bladeguard Assembly.........................74-75
30", 36"  Bladeguard Assembly................................76-77
Optional Weight Kit Assembly...................................78-79

Terms and Conditions of Sale — Parts.......................... 80



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 7

SUGGESTED SPARE PARTS

SP7060 SAW

1 TO 3 UNITS WITH DEUTZ TURBO DIESEL ENGINE 
Qty.	 P/N	 Description
1.........37094....................SWITCH, TOGGLE F-N-R
1.........37203....................SWITCH, ROLLER PLUNGER
2.........406000..................SWITCH, ROCKER
2.........37132....................FRONT WHEEL ASSEMBLY
2.........37095....................REAR WHEEL
1.........29509....................CAP, FUEL TANK
2.........560017..................GRIPS, HANDLEBAR
1.........H9406....................BULB, GE H9406
1.........15503....................KNOB, COMFORT
1.........37311....................BALL VALVE, WATER SYSTEM
2.........570005..................CLAMP, MUFFLER 
2.........37048....................SPRING, WHEEL DRIVE
2.........582012..................BUSHING, QD
2.........915316..................SCREW, 5/8 - 11 X 3 LH GR8
2.........915315..................SCREW, 5/8 - 11 X 3  GR8
1.........574003..................ROPE, POINTER
1.........37212....................THROTTLE ASSEMBLY
2.........200019..................MUDFLAP, BLADEGUARD

FOR SAWS WITH 16", 20", AND 26" BLADEGUARDS

2 ........37168....................FLANGE, INNER 5.0"
2.........37169....................FLANGE ASSEMBLY, OUTER 5.0"
2.........926790..................PIN, DOWEL
2.........362000..................HOSE, WATER #6LP (16" BLADEGUARD)
2.........362005..................HOSE, WATER #6LP (20" BLADEGUARD)
2.........362006..................HOSE, WATER #6LP (26" BLADEGUARD)

FOR SAWS WITH 30" AND 36" BLADEGUARDS

2 ........37177....................FLANGE, INNER 6.0"
2.........37176....................FLANGE ASSEMBLY, OUTER 6.0"
2.........926790..................PIN, DOWEL
2.........362007..................HOSE, WATER #6LP (30" BLADEGUARD)
2.........362008..................HOSE, WATER #6LP (36" BLADEGUARD)

ENGINE PARTS FOR DEUTZ TURBO DIESEL ENGINE
2.........1174416................OIL FILTER, DEUTZ BF3L2012
2.........304010..................FUEL FILTER, DEUTZ BF3L2011
2.........P772579................PRIMARY AIR FILTER ELEMENT
2.........P775300................SAFETY AIR FILTER, DEUTZ BF3L2014
2.........21004-003.............FAN BELT, AX-35
2.........520007..................DRIVE BELT, 5G 3VX-530
1.........406017..................IGNITION SWITCH, W/KEY
2.........406017-1...............KEY, IGNITION
2.........306006..................FILTER, TRANSMISSION
...........

Part numbers on this Suggested Spare Parts List may 
supercede/replace the P/N's shown in the text pages of 
this manual.

NOTICE



PAGE 8 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

MODEL

SERIAL NO.

KEEP HANDS

CLEAR

WARNING!

KEEP FEET

CLEAR

WARNING!

When Larger Blade and Guard
is Installed, Belt Drive MUST
Be Changed to Proper Size.
See Owners Manual.

S.M.I. MASONRY AND CONCRETE
SAW MANUFACTURER’S INSTITUTE

CAUTION

FAILURE TO COMPLY WITH THE C C AH
JADV EEE AV EEA OIEJGGVCBVVZ

ROTATION

DO NOT OPERATE SAW

WITHOUT PROPER TRAINING

& FULL UNDERSTANDING

OF THE OWNERS MANUAL

HEARING

PROTECTION

KEEP ALL

GUARDS IN

PLACE

EYE OR FACE

PROTECTION

HEAD

PROTECTION

RESPIRATOR

TO PREVENT SERIOUS INJURY

WHEN OPERATING THIS MACHINE

ALWAYS WEAR SAFETY APPROVED

MASONRY AND CONCRETE

SAW MANUFACTURING INSTITUTE

SMI

WARNING

Engine exhaust and some of
its constituents, and some dust created

of California to cause cancer, birth
defects and other reproductive harm.

by power sanding, sawing, grinding,
drillingandotherconstructionactivities
contains chemicals known to the State

Some examples of these chemicals are:

Leadfromlead-basedpaints.
Crystallinesilicafrombricks.
Cementandothermasonryproducts.
Arsenicandchromiumfromchemically
treatedlumber.

Your risk from these exposures varies,
dependingonhowoftenyoudothistype
of work. To reduce your exposure to
these chemicals: work in aALWAYS
well ventilated area, and work with
approved safety equipment, such as
dust masks that are specially designed
to filter out microscopic particles.

PATENT PENDING

WARNING

Only operate machine in well-
ventilated areas.

Only qualified personnel should
install, use, or service this equipment.

DO NOT inhale exhaust fumes.

Inhaling exhaust fumes can result
in severe injury or death.

DANGEROUS

FUMES
P/N 36090

P/N 36092

DIESEL FUEL can cause
fire or explosion.

Stop engine before fueling

Keep cigarettes, sparks
and flame away.

WARNING

P/N 37161

ROTATION

19

21

23

24

22

1 5 6

7

8

9

10

11

25

14

18

20

13

12

17

15

16

2

3

P/N 37540

API SERVICE CI- 4 PLUS, CI- 4, CH- 4,

CG- 4, CF- 4, CF/SL/SJ

USE 15W- 40 ENGINE OIL

4

NAMEPLATES AND DECALS



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 9

NAMEPLATES AND DECALS

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37367	 DECAL, STAY LEVEL HANDLE WHITE	 2
2	 38232	 DECAL, MQ MULTIQUIP 5.93 X 7.45	 2
3	 38235	 DECAL, MQ SP7060	 2
4		  SERIAL TAG...............................................................1.................... CONTACT PARTS DEPT.
5	 M600002	 DECAL, DIESEL FUEL ONLY	 1
6	 38213	 DECAL, MQ LOGO 3.0 X 3.75	 1
7	 37161	 DECAL, HOT ISO HI-TEMPERATURE......................1.................... SAFETY ITEM
8	 13118	 DECAL, POWDER COATED	 1
9	 20525	 DECAL, WARNING "PROP 65" 3.25 X 4.25..............1.................... SAFETY ITEM
10	 36092	 DECAL, WARNING DIESEL FUEL 3.5 X 1.75...........1.................... SAFETY ITEM
11	 36090	 DECAL, WARNING VENTILATION 2 X 4...................1.................... SAFETY ITEM
12	 11912	 DECAL, PATENT PENDING	 1
13	 25282	 DECAL, ATTENTION BATTERY DISCONNECTED	 1
14	 35137	 DECAL, WARNING READ MANUAL ........................1.................... SAFETY ITEM
15	 36099	 DECAL, PROTECTIVE CLOTHING ISO BLUE.........1.................... SAFETY ITEM
16	 37540	 DECAL, HYDRAULIC RESERVOIR	 1
17	 21302	 DECAL, WARNING KEEP GUARDS IN PLACE........2.................... SAFETY ITEM
18	 22122-001	 DECAL, WARNING RX-W.........................................2.................... SAFETY ITEM
19	 25249-001	 DECAL, WARNING KEEP HANDS CLEAR...............2.................... SAFETY ITEM
20	 25250-001	 DECAL, WARNING KEEP FEET CLEAR..................2.................... SAFETY ITEM
21	 25678	 DECAL, BLADE ROTATION CCW.............................1.................... SAFETY ITEM
22	 23330-001	 DECAL, CAUTION BELT DRIVE	 2
23	 606004	 DECAL, GUARD REMOVAL......................................2.................... SAFETY ITEM
24	 25491	 DECAL, BLADE ROTATION CW	 1
25	 38226	 DECAL, CE	 1	



PAGE 10 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

INCH

MM
0

25

50

0

1

2

3

75

100

125

150 175

200

230

255

280

305

330

355

380

15

9

10

11

12

13

14

4

5
6

7

8

WATER PUMP

OFF

ON

ON

WATER

OFF

BRAKES: This saw is equipped with parking brakes.

Brakes are applied automatically when engine

is off and dis-engaged when engine is running.

BEFORE

STARTING:

WATER

SUPPLY:

BLADES:

STARTING

ENGINE:

STOPPING

ENGINE:

FWD-

NEUTRAL-

REV

CONTROL:

RAISE-

LOWER

FUNCTION:

Check all fluid levels. Secure blade firmly to

bladeshaft. Make sure all protective guards

are in place and properly mounted. Wear eye,

ear protection and protective clothing.

Connect water supply to water inlet. Move

water ON/OFF CONTROL to ON position.

Adjust WATER FLOW CONTROL lever to

desired position. Drain watering system in

cold weather to prevent damage due to

freezing.

Always follow blade manufacturer's

recommendations for blade selection,

speed and application.

NEVER exceed blade manufacturer's

maximum rated RPM. See operator's manual

for detailed blade mounting instructions.

Set CONTROL HANDLE to NEUTRAL position.

Set THROTTLE to IDLE. Turn start switch to

ON position. Wait for glow plug indicator light

to go out. Momentarily turn switch to start

position; release switch as soon as engine

starts. Allow engine to warm up for several

minutes before increasing engine speed. Use

approved diesel fuel only.

Do not stop engine abruptly when hot! Reduce

THROTTLE to IDLE and allow engine to run 1

to 2 minutes before turning ignition switch off.

Damage to engine may occur if not allowed to

cool adequately.

The panel mounted handle controls

FORWARD, NEUTRAL and REVERSE

operation. Neutral position stops or holds saw

in a stationary position. Incremental

movement in the FORWARD or REVERSE

direction will increase speed proportionate

to amount of movement.

RAISE-LOWER function is controlled by the

switch mounted at the right side of the

CONTROL HANDLE. Push toggle switch

lever forward to lower saw. Pull toggle switch

lever backward to raise saw.

OPERATING INSTRUCTIONS

FORWARD

NEUTRAL

REVERSE

WARNING

BLADESHAFT ROTATION DIS-ENGAGEMENT SYSTEM

Engine must be at idle when engaging or

dis-engaging bladeshaft drive.

To stop bladeshaft rotation:

Push rocker switch labeled BLADESHAFT forward.

Engine will tilt forward, dis-engaging the belt drive.

To start bladeshaft rotation:

Push rocker switch labeled BLADESHAFT backward.

Engine will tilt back, engaging belt drive.

ENGINE MUST BE SHUT OFF when removing or installing

blade or bladeguard or performing any type of service

to bladeshaft or any other component on machine!

NEVER attempt to remove or install blade or bladeguard

with engine running by dis-engaging the belt drive!

NEVER attempt to service any component with the

engine running!

NEVER leave saw unattended while engine is running!

RAISE/LOWER

SWITCH

FWD-NEUTRAL-REV

CONTROL
NEVER EXCEED BLADE MANUFACTURER'S RECOMMENDED RPM'S

ADJUST WATER FLOW VALVE

FOR DESIRED WATER FLOW

WATER

FLOW

CONTROL

TO ADJUST CUT DEPTH INDICATOR:

LOWER SAW UNTIL BLADE CONTACTS

SURFACE, ADJUST DIAL TO ZERO.

DEPTH INDICATOR

To Control Depth of Cut with Saw

Running and Blade Mounted:

Step 1: Raise saw above desired cutting depth.

Step 2: Turn depth control knob counterclockwise

until saw cannot be lowered by pushing raise/lower

switch forward.

Step 3: Hold raise/lower switch in the lowering

position and rotate the depth control knob clockwise

until desired cutting depth is achieved. The saw will

repeat to the same depth until re-adjusted.

To Re-adjust for Full Cutting Depth:

Hold raise/lower switch in the lowering position and

rotate the depth control knob clockwise until saw is

fully lowered. Rotate depth control knob clockwise

additional 1 turn.

DEPTH STOP CONTROL

MAINTENANCE INSTRUCTIONS
ENGINE

Air filter: Replace outer element when the SYSTEMS
air filter restriction light comes on.STATUS

Replace inner element every fourth outer element.
Oil: Check oil level daily, do not overfill.
Oil type: See Engine Manual.

Oil Service: Change oil and filter every 125 hours

of operation.
Fuel Filter: Change fuel filter every 250 hours of operation.

HYDRAULIC SYSTEM

Oil Level: Check reservoir daily. Fill reservoir to
line marked FULL COLD.

Oil type: 15W-40 premium grade engine oil.
Oil Service: Change oil and filter every 500 hours of

operation or annually, whichever occurs first.
Reservoir Reservoir is located inside console. Remove
Location: rear panel for access.

Wheel drive propulsion system, lift pump,
and oil bath bladeshaft share common
hydraulic oil reservoir, thus are maintained
as a single system.

LUBRICATION

Service: Grease every 125 hrs. of operation.
Type:

Note:

Use premium grade waterproof
EP (extreme pressure) grease.

Locations: Front axle pivot bearings (2), lift
cylinder pins (2), engine tilt cylinder
pin (1).

DRIVE BELTS
Belt Tension: Bladeshaft drive belt tension is applied hydraulically when

bladeshaft drive is engaged.

To Adjust Perform following procedure with saw fully lowered.
Drive Belt Loosen jam nut on belt tension limiting bolt. Turn belt tension limiting bolt

counterclockwise to create ½” minimum distance between end of bolt and frame.

Start engine and engage belt drive; increase engine speed to full throttle position for

15 seconds minimum. Slow engine speed to idle and shut engine off. Turn belt

tension limiting bolt clockwise until bolt lightly contacts frame. Tighten locknut.

Tension:

ENGINE WILL NOT CRANK
OR START WHEN E-STOP
BUTTON IS DEPRESSED

TACHOMETER

SYSTEMS STATUS

BLADE SPEED

ENGINE PRE-HEAT
GLOW PLUG

ON
ENGINE
PRE-HEAT

START

OFF

IGNITION SWITCH

ENGAGEOFFOFF

BLADESHAFT
DIS-ENGAGE

LIGHTS
ON

AUXILIARY
ON

THROTTLE

TO INCREASE ENGINE SPEED: TURN KNOB COUNTERCLOCKWISE.
TO REDUCE ENGINE SPEED: TURN KNOB CLOCKWISE.
FOR QUICK THROTTLE ACTION: DEPRESS RED BUTTON AND

PUSH OR PULL KNOB.

1

2

3

CONTROL PANEL DECALS



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 11

CONTROL PANEL DECALS

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37361	 DECAL, MAINTENANCE, 7000 SERIES	 1
2	 37354	 DECAL, INSTRUMENT PANEL, 7000 SERIES	 1
3	 37353	 DECAL, OPERATION CONSOLE PANEL	 1



PAGE 12 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

ELECTRICAL CONTROL ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 13

ELECTRICAL CONTROL ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 406000	 SWITCH, ROCKER CH# M-58031-01	 2
2	 4060 17	 IGNITION SWITCH, with keys..............................1.................... includes items w/*
3	 37198	 EMERGENCY STOP SWITCH..................................1.................... SAFETY ITEM
4	 37094	 SWITCH, TOGGLE SPDT MOMENTARY ON-ON	 1
5	 37203	 SWITCH, SNAP ACTION ROLLER PLUNGER	 1
6	 37490	 HARNESS, RELAYS AND CIRCUIT BREAKERS	 1
7	 406021	 INDICATOR, ENGINE	 1	
8	 37243	 SWITCH, ROLLER ARM	 1
9	 933240	 WASHER, FLAT SAE 1/4 GRD 9 YZ	 3
10	 405000	 CONNECTOR, 4-WAY SOCKET	 1
11	 37368	 TACHOMETER, ELECTRIC 0-3000 RPM	 1	
12	 8381	 BOOT, TOGGLE SWITCH	 1	
13	 406020	 BLANK, ROCKER SWITCH	 2
14	 973752	 SCREW, BHHC 1/4 - 20 X 5/8 SS	 3
15	 37325	 SCREW, SHC M5 - 0.8 X 30MM	 2
16	 37324	 NUT, NYLOC M5 - 0.8	 2
17	 28922-058	 WASHER, M5	 2
18*	 406017-1	 KEY, IGNITION	 1
19	 25628	solenoid , lift pump	 1



PAGE 14 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

CONSOLE MOUNTS ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 15

CONSOLE MOUNTS ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 20742	 ISOLATOR, RB2 RING/BUSHING	 4
2	 20743	 WASHER, ISO SNUB KROFUND DYN 148099-18	 4
3	 575001	 RUBBER ISOLATOR, TPC# 60166-1	 4
4	 37231-353	 MOUNT, ISOLATOR FRONT	 2
5	 37233-353	 MOUNT, ISOLATOR SIDE	 2
6	 37227-353	 MOUNT, CONSOLE ISOLATOR FRONT	 2
7	 12832	 WASHER, SNUBBING	 4	
8	 06503-026	 SCREW, HHC 1/2 - 13 X 3-1/4	 4
9	 1665	 SCREW, HHC 3/8 - 16 X 2	 4
10	 37116-353	 CONSOLE W/A	 1
11	 933242	washer , flat sae 3/9 grd 9 y	 8
12	 0205	screw , hhc 3/8-16 x 1	 8
13	tbd	screw	   4
14	tbd	washer	   4



PAGE 16 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

REAR CONSOLE ACCESS PANEL ASSY.

6

5

1

8

2

3

7

9

4



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 17

REAR CONSOLE ACCESS PANEL ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 10024	 NUT, NYLOC 1/4 X 20	 4
2*	 10930	 WASHER, FENDER 1/4 X 1-1/4	 4
3*	 12287	 SCREW, THP 1/4 - 20 X 3/4 SS	 4
4*	 29057	 DOCUMENT BOX	 1
5	 37219	 STRIP, BACKING PLATE SAW CONSOLE	 1
6	 37220	 STRIP, VERTICAL SAW CONSOLE	 2	
7*	 37254-353	 PANEL, REAR SAW ACCESS	 1	
8*	 560020	 LATCH, REAR SAW ACCESS PANEL	 2
9	 37253	 PANEL ASSEMBLY, REAR SAW ACCESS................1.................... includes items w/*



PAGE 18 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

LIGHT CONNECTOR/DASH ACCESS ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 19

LIGHT CONNECTOR/DASH ACCESS ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 0655	 SCREW, HHC 5/16 - 18 X 3/4	 8
2*	 12171	 SEAL, WEATHERPACK 16-18 GA,GREEN	 2
3*	 12176	 CONNECTOR, WEATHERPACK 2 PIN MALE	 1
4*	 12179	 TERMINAL, WEATHERPACK MALE 14-16 GA	 2
5	 13287	 NUT, NYLOC 8-32	 2
6	 25865	 HARNESS, LIGHT KIT...............................................1.................... includes items w/*
7	 37234-353	 COVER w/A, CONSOLE DASH ACCESS	 1
8	 923114	 SCREW, SHC 8-32 X 1/2	 2
9	 933241	 WASHER, FLAT SAE 5/16 GRD 9YZ	 8
10*	 405000	 CONNECTOR, 4-WAY SOCKET CHROME	 1
11+#	 0161 C	 WASHER, LOCK 5/16 MED	 2
12+#	 0161 d	 NUT, HEX 5/16 - 18	 2
13+#	 0300 A	 SCREW, HHC 5/16 - 18 X 2	 1
14+	 2532	 LIGHT ASSEMBLY.....................................................1.................... includes items w/#
15+	 15503	 KNOB, COMFORT GRIP STAR	 1
16+	 120206	 LIGHT BAR	 1
17+	 405001	 CONNECTOR PLUG, 4-PIN FEMALE	 1
18+	 405002	 CORD, LIGHT EXTENDABLE	 1
19+#	 H9406	 BULB, GE H9406	 1
20	 M18004	 LIGHT KIT, SAW........................................................1.................... includes items w/+
21#	 11963	 BOLT, CARRIAGE 5/16 - 18 X 1	 1



PAGE 20 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

BELT AND ENGINE GUARDS ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 21

BELT AND ENGINE GUARDS ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 0166	 SCREW, HHC 3/8 - 16 X 7/8	 5
3	 15503	knob , comfort	 1
4	 37202-353	guard , belt drive................................................1.................... SAFETY ITEM
5	 37209-353	guard , engine.......................................................1.................... SAFETY ITEM
8	 584011	wrench , 15/16 blade closed end	 1
9	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 5



PAGE 22 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

DEPTH INDICATOR/STOP SWITCH ASSY. (old style)



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 23

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 10024	 NUT, NYLOC 1/4 - 20	 2
2	 37155	 PULLEY, CABLE .75 OD	 1
3	 37235	 BASE, SAW DEPTH INDICATOR	 1
4	 37240	 PULLEY, CABLE .75 OD	 2
5	 37241	 SHAFT, DEPTH INDICATOR	 1
6	 37332	 RING, 3/16 E-STYLE EXTERNAL	 2
7	 37401	 SCREW, SH SHLDR 1/2-20, 5/16 OD X 1/4 L	 1	
8	 37504	cable , nylon coat ss .049	 1
9	 110031	 POINTER, CONCRETE SAW DEPTH	 1
10	 460019	 FLANGE, BEARING 0.25 ID X 0.75 OD	 1
11	 560025	 KNOB, SAW DEPTH INDICATOR	 1
12	 565005	 SPRING, EXTENSION 	 1
13	 583059	 SHIM, 0.375 OD X 0.25 ID X .020 THK	 5	
14	 584025	 STUD, 1/4 - 20 X 1-3/4 NO PLT	 1
15	 933240	 WASHER, FLAT SAE 1/4 GRD 9 YZ	 1
16	 973752	 SCREW, BHSC 1/4 - 20 X 5/8 SS	 2
17	 37248	mount , switch pivot plate	 1
18	 37246	nut , swivel depth stop	 1
19	 37247	 KNOB, DEPTH STOP CONTROL	 1
20	 37249	 COLLAR, SHAFT THREADED 3/8 - 16	 1
21	 37250	 WASHER, BELLEVIEW .317 X .625	 2
22	 19470	 WASHER, FLAT 5/16 USS	 2
23	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 1
24	 5283	 NUT, NYLOC 5/16 - 18	 2
25	 10133	 NUT, NYLOC 3/8 - 16	 1
26	 37251	 WASHER, BELLEVIEW .389 X .750	 2
27	 37375	 STUD, 3/8 - 16 X 4	 1
28	 4001	 WASHER, FLAT USS 3/8 PLD	 3

DEPTH INDICATOR/STOP SWITCH ASSY. (old style)

NOTICE
Parts on this page are no longer available. See Depth 
Indicator/Stop Switch Assy. (New Style).



PAGE 24 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

DEPTH INDICATOR/STOP SWITCH ASSY. (new style)

2

9

12

20

7
11

18

1

2

5

6

19

13

19

10

14

10

10

4

8

10

4

16

17

9

15

17

3



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 25

DEPTH INDICATOR/STOP SWITCH ASSY. (new style)

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37544	 SHAFT, DEPTH INDICATOR	 1
2	 37545	 BUSHING, FLANGED	 2
3	 37547	 SHAFT, IDLER PULLEY	 2
4	 37548	 PULLEY, IDLER	 2
5	 110031	 POINTER, CONCRETE SAW DEPTH	 1
6	 560025	 KNOB, SAW DEPTH INDICATOR	 1
7	 37549	 PULLEY, DUAL GROOVE	 1
8	 37550	 BELT, INDICATOR DRIVE	 1
9	 0948	 WASHER, FLAT SAE 1/4 	 3
10	 37332	 RING, 3/16 E-STYLE EXTERNAL	 6
11	 926149	 SCREW, SHDLR 1/4D X 5/16L, 10-24 SCKT HD	 1
12	 37162	 SPRING, EXTENSION 	 1
13	 973752	 SCREW, BHSC 1/4 - 20 X 5/8 SS	 2
14	 37551	 HOUSING, DEPTH INDICATOR	 1
15	 37557	 BRACKET, CABLE INDICATOR	 1
16	 2295	 SCREW, HHC 1/4 - 20 X 7/8	 1
17	 10024	 NUT, NYLOC 1/4 - 20	 2
18	 37401	 SCREW, SH SHLDR 1/2-20, 5/16 OD X 1/4 L	 1
19	 37679	 RING, SNAP SH 87	 2	
20	 37678	cable  ASSY., DEPTH INDICATOR	 1

NOTICE
Parts on this page replace those listed on Depth Indica-
tor/Stop Switch Assy. (Old Style)



PAGE 26 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

F-N-R ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 27

F-N-R ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 576003	s NAP RING - HO-185	 1
2*	 460021	 BEARING, ROLLER # 6204 2RS	 2
3*	 20842	 SCREW, PAN HD 6-32 X 1/4	 4
4*	 579072	 GROMMET, 1/2" ID	 1
5*	 926917	 PIN, DOWEL 1/4 X 1/2	 2
6*	 37015	 SPACER, FNR PIVOT	 1
7*	 37014	 DISC, FNR FRICTION BRAKE	 1	
8*	 37013	 PLATE, FNR ACCESS COVER	 1
9*	 37022	 WELDMENT, FNR HANDLE	 1
10*	 37016	 PLATE, FNR BRAKE	 1
11*	 37091	 SPRING, SMALLEY WAVO RW-0250	 1
12*	 37024	 WELDMENT, FNR SPRING PLATE	 1
13*	 37025	 NUT, HEX FINISH M20-2.5	 2
14*	 37026	 SCREW, HHC M20 X 2.5 X 120	 1
15	 37021	 FNR ASSEMBLY........................................................1.................... INCLUDES ITEMS W/*
16	 2153	 ROD END	 2
17	 37136	 CABLE, PUSH PULL 56"	 1
18	 37299	 STANDOFF, PUMP CONTROL	 1
19	 07469-004	 SCREW, SHC 10-32 X 1/2	 1
20	 4683	 SCREW, HHC 5/16 - 18 X 5/8	 1
21	 933241	 WASHER, FLAT SAE 5/16 GRD 9 YZ	 1
22	 2203	 WASHER, FLAT #10	 1
23	 10019	 NUT, NYLOC 10-32	 1
24	 3513	 SCREW, HHC 10 - 32 X 1	 1



PAGE 28 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

FUEL ASSY.

13

15

14

12

2

5

6

3

10

2

12

11

8

8

1

7

9

4



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 29

FUEL ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS 
1	 19473	 CLAMP, HOSE WORM # 2	 6
2	 19633	 BUSHING, RUBBER FUEL DAPCO 10672	 4
3	 29509	 CAP, FUEL TANK 2.25 DIA, ONE WAY VALVE	 1
4	 35022	 CLAMP, LOOP CUSHIONED #8	 1
5	 37128	 BALL VALVE, 90 W/SCREEN #6,DAPCO 12862	 1
6	 37191	 FUEL TANK	 1
7	 37498	 FUEL LINE 30R7 5/16 X 12	 12”
8	 37500	 FUEL LINE 30R7 5/16 X 40.00	 40”
9	 37501	 FUEL LINE 30R7 1/4” X 64”	 64”
10	 37502	 TUBING, VINYL 1/4 CLEAR	 1
11	 37809	 FILTER, DEUTZ 1178753, IN-LINE	 1
12	 368006	 FITTING, FUEL 90 DEG. #4 X #6 BARB	 3
13	 37195-353	 MOUNT, FUEL TANK	 1
14	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 5
15	 0205	 SCREW, HHC 3/8 - 16 X 1.0	 5



PAGE 30 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

BATTERY ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 31

BATTERY ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 0166	 SCREW, HHC 3/8 - 16 X 7/8	 1
2	 0655	 SCREW, HHC 5/16 - 18 X 3/4	 4
3	 37088	box , battery	 1
4	 37098	retainer , battery hold-down	 1
5	 37258-353	clip , battery retainer	 1
6	 37284	 SCREW, HHC m14 - 2.0 x 20mm grd 8.8 pltd	 1
7	 37326	cable , positive battery starter	 1	
8	 37327	cable , positive batt. solenoid lift pump	 1
9	 37328	cable , negative battery engine	 1
10	 37329	cable , negative battery lift pump	 1
11	 37355	cable , positive batt. solenoid lift pump	 1
12	 404006	battery , exide orb75dt-84	 1
13	 915101	 SCREW, HHC 3/8 - 16 X 1/2 grd 8	 2	
14	 933241	washer , flat sae 5/16 grd 9 yz	 4
15	 933245	washer , flat sae 9/16 grd 9 yz	 1



PAGE 32 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

STAY-LEVEL HANDLEBARS ASSY.

2

6

7

22

22

8

9

9

9

10

10

12

12

15

16

17

18

19

19

23

20

21

21

13

13

14

14

11

11

11

5

5

3

4
1

1



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 33

STAY-LEVEL HANDLEBARS ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37085	bearing , 1.25" tap base	 1
2	 37239	shaft , crossdrive slh	 1
3	 37119	receiver , slh handlebar lh	 1
4	 37120	receiver , slh handlebar rh	 1
5	 37125	bearing , plain 1.0625 ultrasert uc200	 2
6	 560023	handlebar  assy., concrete saw...................2.................... includes items w/*
7	 37174	link  assy., slh control coupler .................1.................... includes items w/#
8	 37139	slh  control lever	 1
9	 16523	screw , hhc 3/4 - 10 x 1-1/2 gd 8	 3
10	 933245	washer , flat sae 9/16 grd 9 yz	 4
11	 933247	washer , flat sae 3/4 grd 9 yz	 3
12	 37284	screw , hhc m14-2.0 x 20mm grd 8.8 pltd	 4
13	 37312	ring , retaining whm-106	 2	
14	 19977	knob , clamp 1/2 - 13 thread	 2
15#	 37123	link , slh control coupler lower	 1
16#	 37173	link , slh control coupler upper	 1
17#	 37297	plate , slh clamp	 1
18#	 16526	screw , hhc 1/2 - 13 x 1-3/4 grd 8	 2 
19	 4196	 SCREW, HHC 3/8 - 16 X .75	 2
20#	 933244	 WASHER, FLAT SAE 1/2 GRD 9 YZ	 2
21	 4001	 WASHER, FLAT USS 3/8 PLD	 2
22	 37133	 PIN, SLH COUPLER PIVOT	 2
23*	 560017	 GRIP, HANDLEBAR	 2



PAGE 34 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

HANDLEBAR BOOT ASSY.

1

3

4

2



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 35

HANDLEBAR BOOT ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37117	 BOOT ASSY., HANDLEBAR......................................1.................... INCLUDES ITEMS W/*
2*	 37105	 BOOT, SLH HANDLEBAR	 1
3*	 37061	 PLATE, RETAINER	 1
4*	 5065 b	 SCREW, php 10 - 32 X 1/2	 6



PAGE 36 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

WATER SYSTEM ASSY.

3

2

4

2

5

1

3

6

7



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 37

WATER SYSTEM ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 38313	 FITTING, BRASS (f) 3/4 GHT SWIVEL 3/8 MNPT	 1
2	 37813	 FITTING, 90 1/2MP - 3/8FP	 2
3	 37311	 BALL VALVE, BRASS 3/8 MNPT X FNPT	 2
4	 37533	 HOSE ASSEMBLY, WATER SYSTEM 76.5"	 1
5	 37397	fitting , 8MJ X 1/2 MP	 1
6	 37532	fitting , qc female	 1
7	 37296	 HOSE ASSEMBLY, CROSSOVER	 1



PAGE 38 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

engine ASSY.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 39

engine ASSY.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 35396	 ENGINE, DEUTZ 60HP BF3L2011 TRBO DSL	 1
2	 2299	 SCREW, HHC M8 - 1.25 X 16MM	 2
3	 933241	 WASHER, FLAT SAE 5/16 GRD 9 YZ	 2
4	 10024	 NUT, NYLOC 1/4 X 20	 2
5	 933240	 WASHER, FLAT SAE 1/4 GR 9 YZ	 2
6	 915004	 SCREW, HHC 1/4 - 20 X 7/8	 2
7	 37473	 HEAT SHIELD............................................................1.................... SAFETY ITEM	
8	 37255	 THROTTLE LEVER	 1
9	 1174696	 FILTER, FUEL DEUTZ...............................................1.................... replaces 304010
10	 1174416	 FILTER, OIL DEUTZ..................................................1.................... replaces 306012
11	 21004-003	v -bELT, AX-35	 1
12	 37256	bracket , throttle/fnr cable	 1



PAGE 40 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

throttle control assy.

1

2 3
7

8

5

4 9

6



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 41

throttle control assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37212	 THROTTLE 	 1
2	 37256	 BRACKET, THROTTLE/FNR CABLE	 1
3	 37255	 LEVER, THROTTLE	 1
4	 933240	 WASHER, FLAT SAE 1/4 GRD 9 YZ	 1
5	 25624	 SWIVEL, CABLE END W/ WASHER	 1
6	 923113	 SCREW, SHC 8 - 32 X 3/8 GRD 8	 1
7	 23942-097	 WASHER, M6	 2
8	 12464	 SCREW, HHC M6 - 1.0 X 16MM	 2
9	 25634	bulk  head adaptor	 1



PAGE 42 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

engine mounts assy.

1

11

5

8

4
3

3

14

14

14

14

15

15

15

15

6

6

9

2

10

4

7

7

7

10

12
13

12

10

10



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 43

engine mounts assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37491	mount , rh engine	 1
2	 37100	mount , lh engine	 1
3	 37099	pin , engine pivot	 2
4	 37031	bushing , spherical-ultrasert uc200	 2
5	 37147	pin , upper engine pivot	 1
6	 37313	ring , spiral retaining whm-200	 2
7	 37310	screw , hhc m14-2.0 x 40mm grd 10.9 np	 6	
8	 37146	screw , hhc m14-2.0 x 35mm grd 10.9 np	 2
9	 913838	screw , hhc 3/4 - 10 x 4 grd5 zinc	 1
10	 933245	 WASHER, FLAT SAE 9/16 GRD 9 YZ	 8
11	 4389	nut , hex 3/4 - 10	 1
12	 16530	screw , hhc 7/16 - 14 x 1	 2
13	 933243	 WASHER, FLAT SAE 7/16 GRD 9 YZ	 2
14	 37037	washer , engine pivot pin	 4
15	 21376	screw , hhc 5/8 - 11 x 1-1/2	 4



PAGE 44 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

air cleaner assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 45

air cleaner assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37151	 HOSE ASSY, AIR INTAKE	 1
2	 10434	 CLAMP, HOSE WORM # 32 1-9/16 TO 2"	 1
3	 35309	 TUBE, AIR INTAKE BREATHER	 1
4	 15538	 CLAMP, HOSE WORM # 6	 1
5	 406018	 INDICATOR, ELECTRICAL SERVICE 	 1
6	 65516	 FITTING, NIPPLE 1/8" MP	 1
7	 29218	 CLAMP, HOSE WORM # 48	 2	
8	 933241	 WASHER, FLAT SAE 5/16 GRD 9 YZ	 3
9	 1665	 SCREW, HHC 3/8 - 16 X 2	 4
10	 10133	 NUT, NYLOC 3/8 - 16	 4
11	 M940653	 SCREW, HHC M6 - 1.0 X 25MM GRD 10.9	 2
12	 1928	 SCREW, HHC M8 - 1.25 X 40MM	 1
13	 9182	 SCREW, HHC M8 - 1.25 X 45MM	 1
14	 2866	 SCREW, HHC M8 - 1.25 X 20MM	 1
15	 35399	 GASKET, AIR INTAKE TUBE	 1
16	 37153	 HOSE, 3.00 ID MOLDED 90 DEGREE	 1
17	 37199	 AIR CLEANER ASSEMBLY 3 INCH #7VLR	 1
18	 37307	 SPACER, AIR CLEANER MOUNT .375L	 1
19	 37309	 SPACER, AIR CLEANER MOUNT .875L	 1
20	 962019	 CLAMP, HOSE WORM # 44	 2
21	 37317	 BUSHING, AIR INTAKE 2.75 X 3.00	 1
22	 37112	 MOUNT, AIR FILTER	 1
23	 37761	 BRACKET, AIR INTAKE BODY	 2
24	 P772579	 PRIMARY FILTER, DEUTZ BF3L2013	 1
25	 P775300	 SAFETY FILTER, DEUTZ BF3L2014	 1
26	 12832	washer , snubbing	 4
27	 575001	rubber  isolator, tpc #60166-1	 4	



PAGE 46 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

muffler assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 47

muffler assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 285003	 EXHAUST, 12" EXTENSION	 1
2*#	 570005	 CLAMP, MUFFLER 2-1/2" 5/16 u-BOLT	 2
3*#	 8131	 NUT, FINISH L.H. 5/16 - 24	 4
4*#	 933241	 WASHER, FLAT SAE 5/16 GRD 9 YZ	 4
5*#	 280005	 MUFFLER .................................................................1.................... includes items w/%
6*#%	 940693	 SCREW, HHC M10 - 1.5 X 25MM GRD 10.9 NP	 2
7*#%	 940358	 WASHER, M10 X 21MM ZINC	 2	
8*#$	 25592	 NUT, M8 - 1.25"	 3
9*#$	 25591	 WASHER, M8	 3
10*#$	 25642	 GASKET, TURBO INLET DEUTZ	 1
11*#$	 25593	 STUD, M8 - 1.25 X 30MM	 3
12	 37143	 MUFFLER ASSEMBLY COMPLETE.........................1.................... includes items w/*
13*	 280002	 MUFFLER AND FLEX KIT ASSEMBLY.....................1.................... includes items w/#
14*#	 280004	 FLEX KIT ASSEMBLY................................................1.................... includes items w/$



PAGE 48 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

lift bail assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 49

lift bail assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37114	 SPACER, DEUTZ ENGINE LIFTING BRACKET	 1
2	 37115	 BRACKET, DEUTZ ENGINE LIFTING.......................1.................... SEE NOTE below
3	 940694	 SCREW, HHC M10 - 1.5 X 30MM FT 10.9 NP	 1
4	 37314	 SCREW, HHC M12 - 1.75 X 120MM TAP BOLT	 1
5	 37315	 SCREW, HHC M12 - 1.75 X 120MM 10.9 NP	 1
6	 940358	 WASHER, M10 X 21MM ZINC	 1
7	 933244	 WASHER, FLAT SAE 1/2 GRD 9 YZ	 3	
8	 933241	 WASHER, FLAT SAE 5/16 GRD 9 YZ	 1
9	 16083	 NUT, HEX M12 - 1.75 NO PLATE	 1
10	 06500-007	 SCREW, HHC 5/16 - 18 X 7/8	 1

NOTICE
Type 2 Rope Guide System supercedes Type 1 Rope 
Guide System.  See Front Pointer Assy.



PAGE 50 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

platform guards/rear pointer assy.

6

7
8

9

9

10

10

10
13

14

12

15

5

5

1
2

4

4
3

11
16



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 51

platform guards/rear pointer assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37185	 GUARD, BLADESHAFT PULLEY..............................1.................... safety item
2	 583091	 STRAP, LOWER BELT GUARD	 1
3	 583092	 WASHER, LOWER BELT PROTECTOR	 1
4	 933244	 WASHER, FLAT SAE 1/2 GRD 9 YZ	 4
5	 3214	 SCREW, HHC 1/2 - 13 X 1-1/4	 4
6	 915105	 SCREW, HHC 3/8 - 16 X 1.0 GRD 8	 1
7	 110020	 POINTER, REAR SAW	 1	
8	 37360	 SHIELD, CONCRETE SLURRY	 1
9	 915105	 SCREW, HHC 3/8 - 16 X 1.0 GRD 8	 3
10	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 6
11	 37122	platform , w/a	 1
12	 37450	strip , slurry control	 1
13	 10133	nut , nyloc 3/8 - 16	 3
14	 20982	screw , fhsc 3/8 - 16 x 1-1/2 plated	 3
15	 M200000	 GUARD, SAW BLADE COLLAR	 1
16	 35030	guard  w/a, saw blade collar, rh	 1



PAGE 52 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

wheel drive assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 53

wheel drive assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37102	 MOUNT, WHEEL MOTOR	 1
2	 37095	 WHEEL, 12 X 3 TAPERED BORE	 2
3	 37096	 BRAKE PAD	 2
4	 37097	 BRAKE ARM	 1
5	 37138	 CAP, WHEEL DUST	 2
6	 0655	 SCREW, HHC 5/16 - 18 X 3/4	 2
7	 0205	 SCREW, HHC 3/8 - 16 X 1.0	 8	
8	 3214	 SCREW, HHC 1/2 - 13 X 1-1/4	 5
9	 933213	 WASHER, FENDER 5/16 X 1 ZINC 	 2
10	 37048	 SPRING, 1.125 X .187 X 4 W/EYELET	 2
11	 23858-001	 EYEBOLT, 3/8 - 16 X 2.0	 2
12	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 10
13	 933244	 WASHER, FLAT SAE 1/2 GRD 9 YZ	 7	
14	 933247	 WASHER, FLAT SAE 3/4 GRD 9 YZ	 3
15	 10133	 NUT, NYLOC 3/8 - 16	 2
16	 968011	 NUT, HEX FINISH 1/2 - 13	 2
17	 19974	 PIN, CLEVIS 1/2 X 1.25 	 3
18	 966166	 PIN, CLEVIS 3/4 X 2	 1
19	 965105	 PIN, COTTER 5/32 X 1-1/2	 1
20	 965103	 PIN, COTTER 5/32 X 1	 3
21	 37322	 SPRING, CREST TO CREST 	 4
22	 1456	 NUT, HEX FINISH 3/8 - 16	 2
24	 37923	nut , slotted 3/4-20 hex	 2
26	 0126	 KEY, woodruff #606 3/16 x 3/4	 2
		



PAGE 54 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

front axle assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 55

front axle assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37106	 FRONT AXLE W/A	 1
2	 933246	 WASHER, FLAT 5/8 SAE GRD9 YZ	 2
3	 06505-008	 SCREW, HHC 5/8 - 11 X 1.00	 2
4	 37132	 WHEEL ASSEMBLY, FRONT......................................2................... INCLUDES ITEMS W/*
5	 2621	 FITTING, GREASE ZERK STR 1/4 - 28	 2
6	 26091	 SCREW, SHS 1/4 - 28 X 1/4 CUP POINT	 4
7	 2186	 SCREW, SHC 5/16 - 18 X 2-1/4 PLTD	 1	
8	 926064	 SCREW, SQHS  CUP POINT 5/16 - 24 X 5/8	 1
9	 5283	 NUT, NYLOC 5/16 - 18	 1
10	 1162 a	 CAP, GREASE ZERK #2 YELLOW	 2
11	 37040	 BEARING, 1.250" FLANGE	 2
12	 933244	 WASHER, FLAT SAE 1/2 - 13 GD 8	 16
13	 16629	 NUT, NYLOC 12 - 13 GD 8	 12
14	 37260	 PIN, LIFT CYLINDER	 1
15	 915211	 SCREW, HHC 1/2 - 13 X 2 GRD8 YZ	 12
16	 37138	 CAP, WHEEL DUST	 2
17*	 37131	 WHEEL, 8 X 3 POLYURETHANE	 2
18*	 460002	 BEARING, BALL KOYO # 6005 SRS	 4
19*	 485002	 SEAL, OIL CR # 28655	 2
20*	 576003	 SNAP RING, - HO-185	 2
21	 37165	 PLATE, BACKING	 2	



PAGE 56 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

hydraulic system assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 57

hydraulic system assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37113	pump , 24v DC LIFT - HYDROGEAR	 1
2	 306006	 FILTER, TRANSAXLE	 1
3	 25617	 FILTER HEAD, TRANSAXLE	 1
4	 37121	 LIFT CYLINDER ASSEMBLY	 1
5	 37211	 CYLINDER, BRAKE 2" X 1.5" STROKE	 1
6	 37213	 RESERVOIR, 350ML HYDROGEAR 71327	 1
7	 37104	 PUMP, HYDROGEAR	 1	
8	 37056	 MOTOR, WHEEL - HYDROGEAR HGM-15P-7131	 2
9	 37162	 EXTENSION SPRING, 1.8" - 8.1 LB RATE	 1
10	 933240	 WASHER, FLAT SAE 1/4 GRD 9 YZ	 4	
11	 1579	 SCREW, HHC 1/4 - 20 X .5	 2
12	 4514	 SCREW, HHC 1/4 - 20 X 5/8 GRD 5	 2



PAGE 58 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

engine pivot cylinder assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 59

engine pivot cylinder assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 37445	 VALVE, CHECK	 2
2*	 37446	 VALVE, CARTRIDGE 4-WAY 2-POSITION	 1
3*	 37447	 SOLENOID COIL 12VDC	 1	
4*	 37448	 PISTON, PILOT	 1	
5*	 37449	 PISTON, BACKUP RING....................................... 2.................s/n zd3700241 and below
6*	 37492	 O-RING.................................................................. 1.................s/n zd3700241 and below
7*	 37390	 CYLINDER, HYDRAULIC	 1	
8	 37495	 CYLINDER AND VALVE ASSEMBLY..................... 1................. includes  items w/*
9	 37260	pin , lift cylinder	 1
10	 37166	pin , lower engine pivot	 1
11	 933243	washer , flat sae 7/16 grd 9 yz	 2
12	 16530	screw , hhc 7/16 - 14 x 1	 2	
		



PAGE 60 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

hydraulic hoses assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 61

hydraulic hoses assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37475	 HOSE ASSEMBLY, #4 LP	 1	
2	 37476	 HOSE ASSEMBLY, #4 LP	 1	
3	 37477	 HOSE ASSEMBLY, #4 LP	 1	
4	 37290	 HOSE ASSEMBLY, #4 HP PARFLEX	 1	
5	 37295	 HOSE ASSEMBLY, #6-8 LP	 1
6	 37294	 HOSE ASSEMBLY, #6 LP	 1
7	 37347	 HOSE ASSEMBLY, #6 LP......................................... 1..................... SEE NOTE below
8	 37291	 HOSE ASSEMBLY, #4 PARFLEX	 1	
9	 37292	 HOSE ASSEMBLY, #4 LP	 1
10	 37278	 HOSE ASSEMBLY, #6 PARFLEX	 1
11	 37279	 HOSE ASSEMBLY, #6 PARFLEX	 1
12	 37283	 HOSE ASSEMBLY, #8 LP	 1
13	 37281	 HOSE ASSEMBLY, #6 LP	 1	
14	 37282	 HOSE ASSEMBLY, #6 LP	 1
15	 37293	 HOSE ASSEMBLY, #4 LP	 1
16	 37280	 HOSE ASSEMBLY, DRIVE MOTOR CROSSOVER	 1	

NOTICE
FOR SAWS up to S/N ZD3700238 ONLY.  When Ordering 
this hose (P/N 37347 item 7 on this page),  also order two 
(2) each fittings  (P/N 11887, item 22 shown on Hydraulic 
Fittings and Clamps Assy.).



PAGE 62 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

hydraulic fittings and clamps assy.

22

2

11

12

15

7

13

14

4

13

12

2

22

10

10

19

18

20

10

1

8 5

9

16
3

3

17

21

3

6

232424

25

26

27

28

27

28

29

30

31

32

33



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 63

hydraulic fittings and clamps assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 21095	 FITTING, STR 4MJ - 4MO	 1
2	 368817 	 FITTING, 90 4MJ - 4MO	 2
3	 37407	 FITTING, 4mj x 6mo-90	 4
4	 15538	 CLAMP, HOSE WORM #6, 7/16" TO 7/8"  	 2
5	 37793	 CLAMP ASSEMBLY, HOSE	 1
6	 37352	 CLAMP ASSEMBLY, 5/16 HOSE	 1
7	 37792	 CLAMP ASSEMBLY, HOSE	 1	
8	 37433	 CLAMP ASSEMBLY, HOSE	 1
9	 366437	 FITTING, BULKHEAD #4 JIC	 1
10	 11721	 FITTING, STR 6MJ - 6MO	 4
11	 12431	 FITTING, 90 8MJ - 6MO	 1
12	 21115	 FITTING, STR 6MJ - 6MO LONG	 2
13	 37405	 FITTING, 10MO X - 6FO - ST	 2	
14	 37406	 FITTING, 6MJ X 10MO - ST	 2
15	 21159	 FITTING, 45 4MJ - 4MO	 1
16	 367470	 FITTING, STR 4MJ - 6MO	 3
17	 37788	 FITTING, tee 4Mo - 4MO - 4mj	 1
18	 12546	 FITTING, qd 4mo diagn parker pd 341	 1
19	 12148	cap , dust diag parker pd6 - 285	 1
20	 35022 	clamp , loop cushioned #8	 1
21	 37493	fitting , orifice 4mj - 4mo x .100	 1
22	 11887	 FITTING, STR 6MJ - 4MO.........................................2.................... SEE NOTE below
23	 37399	 4mj x 2mo-st	 1
24	 37400	fitting , 6mj x 6mo-9oll	 1
25	 2623	screw , hhc 5/16-18 x 1.25	 4
26	 37424	cover  plate, behringer stb-t2	 4
27	 37420	 1/2" clamp, behringer t2050-pp	 4
28	 37423	stack  bolt, behringer stb-t2	 6
29	 37421	 5/8" clamp, behringer t2062-pp	 2
30	 37422	 1/2" x 5/8" clamp, behringer t2050/t2062-pp	 3
31	 37418	top  bolt, 5/16x18 x 2	 1
32	 37417	cover  plate, behringer cop-o	 1
33	 37416	clamp , 5/16	 1

NOTICE
FOR SAWS up to S/N ZD3700238 ONLY.  When Ordering 
hose (P/N 37347 item 7 on Hydraulic Hoses Assy.),  also 
order two (2) each fittings  (P/N 11887, item 22 shown 
on this page.



PAGE 64 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

front pointer assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 65

front pointer assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37182	 POINTER	 1
2	 582008	 BUSHING, FLANGE 1.0 OD X .75 ID	 4
3	 500005	 WHEEL, POINTER 6" X 1"	 1
4	 37178	 AXLE, POINTER WHEEL	 1
5	 926006	 SCREW, SQHS CP 1/4 - 20 X1/2	 2
6	 15503	 KNOB, COMFORT GRIP STAR	 1
7	 110038	 SAW POINTER 15" RH FRONT	 1	
8	 1456	 NUT, HEX FINISH 3/8 - 16	 1
9	 10133	 NUT, NYLOC 3/8 - 16.................................................1.................... SEE NOTE below
10	 5070 B	 NUT, NYLOC 3/4 - 10	 2
11	 933247	 WASHER, FLAT SAE 3/4 GRD 9 YZ	 2
12	 3233	 WASHER, FENDER 1.50 OD X 3/8 ID	 2
13	 37261	 PLUG, FINISHING 3/4"	 2	
14	 544002	 SHOULDER, ADAPTER............................................1.................... SEE NOTE below
15	 125043-3	 RETAINER, SAW POINTER CABLE..........................1.................... SEE NOTE below
16	 540039	 PULLEY, POINTER ROPE.........................................1.................... SEE NOTe below
17	 10136	 WASHER, FLAT SAE 3/8...........................................2.................... SEE NOTE below
18	 1665	 SCREW, HHC 3/8 - 16 X 2.........................................1.................... SEE NOTE below
19	 0205	 SCREW, HHC 3/8 - 16 X 1.0	 1
20	 574003	 ROPE, POINTER assy.............................................1.................... includes ball & crimp
21	 574002	 CAM CLEAT	 1
22	 15173	 WASHER, FLAT #8	 2
23	 13287	 NUT, NYLOC 8 - 32	 2
24	 923199	 SCREW, SHC 8 - 32 X 1-1/4	 2
25	 37112	 MOUNT, AIR FILTER	 1

NOTICE
These parts are used only on "Type 1" Rope Guide Sys-
tems shown in illustration on Lift Bail Assy.

Type 2 Rope Guide System supercedes Type 1 Rope 
Guide System.  See illustration.



PAGE 66 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

belt drive assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 67

belt drive assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37001	 PLATE, ENGINE ADAPTER-DEUTZ	 1
3#		  SHAFT, ENGINE DRIVE-DEUTZ	 1
4	 37019	 PLATE, PULLEY DRIVE COVER	 1
5#		  FLANGE, ENGINE DRIVE-DEUTZ	 1
6#		  FLANGE, PULLEY DRIVE-DEUTZ	 1
7	 37137	 BELT TENSIONER ASSY...........................................1.................... includes items w/*
8	 37002	 PULLEY, PUMP DRIVE 3.75" A-SECTION	 1
9	 37319	 WASHER, THRUST 1.00 OD X .265 L X .265 H	 1
10	 37320	 SCREW, SHC 10-32 X 3/4	 1
11	 923201	 SCREW, SHC 1/4 - 20 X 1/2	 8
12	 37267	 SPACER, BELT TENSIONER	 1
13	 21004-003	 BELT, AX-35	 1	
14	 37755	 SHOE, LOWER BELTSIDE	 1
15	 460016	 BUSHING, TAPER-LOCK 2517 X 1-7/8.....................1.................... FITS 20", 26", 30", 36"
15	 460023	 BUSHING, TAPER-LOCK 2012 X 1-7/8.....................1.................... FITS 16"
16	 10057-061	 KEY, 1/2" SQ X 3-1/2"	 1
17	 37269	 KEY, SQUARE 1/8 X 3/4	 1
18*	 37266	 SCREW, MODIFIED HEAD 3/8 X 1-3/4	 1
19	 37218	 GUARD, PUMP DRIVE..............................................1.................... safety item
20	 582012	 BUSHING, QUICK DISCONNECT BLADE SHAFT	 2
21	 915315	 SCREW, HHC 5/8 - 11 X 3 GR8	 1
22	 915316	 SCREW, HHC 5/8 - 11 X 3  LH GR8	 1
23	 10138	 SCREW, SHS 1/4 - 20 X 1/2 NP	 1
24	 926919	 PIN, DOWEL 1/4 X 3/4	 1
25	 37268	 STUD, 3/8 - 16 X 3 SELF-LOCKING	 1
26	 933242	 WASHER, FLAT SAE 3/8 GRD 9 YZ	 5
27	 1456	 NUT, HEX FINISH 3/8 - 16	 4
28	 37762	 STUD, 1/2 - 13 X 1-3/4	 1
29	 924289	 SCREW, FHSC 3/8 - 16 X 1-3/4	 2
30	 10133	 NUT, NYLOC 3/8 - 16	 2
31	 939978	 SCREW, FHSC M10 - 1.5 X 25MM NP	 11
32	 938422	 SCREW, HHC M10 - 1.0 X 50MM 10.9 NP	 8
33	 37177	 FLANGE ASSY, 6.0" OUTER BLADE........................2............... FITS 30", 36" BELT DRIVE
33	 37169	 FLANGE ASSY, 5.0" OUTER BLADE........................2............... FITS 16", 20", 26" BELT DRIVE
34	 37176	 FLANGE ASSY, 6.0" INNER BLADE.........................2............... FITS 30", 36" BELT DRIVE
34	 37168	 FLANGE ASSY, 5.0" INNER BLADE.........................2............... FITS 16", 20", 26" BELT DRIVE
35	 520007	 V-BELT, 5G 3 VX 530 POWERBAND	 2
36	 540047	 PULLEY, 5.6 10G 3V X 2517 TAPER.........................1............... FITS 36" BELT DRIVE
36	 540041	 PULLEY, 5.3 10G 3V X 2517 TAPER.........................1............... FITS 30" BELT DRIVE
36	 540040	 PULLEY, 5.0 10G 3V X 2517 TAPER.........................1............... FITS 26" BELT DRIVE
36	 540035	 PULLEY, 4.75 10G 3V X 2517 TAPER.......................1............... FITS 20" BELT DRIVE
36	 540046	 PULLEY, 4.2 10G 3V X 2012 TAPER.........................1............... FITS 16" BELT DRIVE

CONTINUED NEXT PAGE



PAGE 68 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

belt drive assy. (CONTINUED)



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 69

belt drive assy. (CONTINUED)

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
37	 37134	 BLADE SHAFT ASSY.	 1
38	 926790	 PIN, DOWEL 3/8 X 1-3/4....................................... 2................... included w/ item 33
39	 25992	 SCREW, SHC 12 - 24 X 1/2	 4
40	 37735	 RING, FAN MOUNT	 1
41	 37734	 FAN, CW 8" 10 BLADE	 1
42	 37763	 STUD, 1/2 - 13 X 5-1/2	 1
43	 915103	 SCREW, HHC 3/8 - 16 X 3/4 GR8 YZ	 2
44	 37756	 SHOE, UPPER BELTSIDE	 1
45	 37833	 SPLINED DRIVE ASSY.......................................... 1................... INCLUDES ITEMS W/#



PAGE 70 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

drive pulley assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 71

drive pulley assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 37011	 PULLEY, 3.3 10 3V 4.5 1A.........................................1............... FITS 26", 30", 36" BELT DRIVE
1#	 37154	 PULLEY, 4.1 3V 4.5 1A..............................................1............... FITS 16", 20" BELT DRIVE
2*#	 37003	 SUPPORT, ENGINE DRIVE BEARING	 1
3*#	 37028	 BEARING, TAPERED ROLLER NSK #32007XJ	 2
4*#	 37090	 SPRING, SMALLEY WAVO RW-0162	 1
5*#	 37017	 FLANGE, ENGINE DRIVE BEARING SUPPORT	 1
6*#	 37092	 SEAL, CR 17753	 2
7*#	 37035	 SCREW, SHC 4-40 X 3/8	 4	
8*#	 915004	 SCREW, HHC 1/4 - 20 X 7/8 GR8 YZ	 8
9*#	 933240	 WASHER, FLAT SAE 1/4 GRD 9 YZ	 8
10	 37103	 DRIVE PULLEY ASSY., 3.3 10 3V 4.5 1A.................1............... FITS 26", 30", 36" BELT DRIVE
		  .................................................................................................... includes items w.
10	 37321	 DRIVE PULLEY ASSY., 4.1 3V 4.5 1A......................1............... FITS 16", 20" BELT DRIVE
		  .................................................................................................... includes items w/#



PAGE 72 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

bladeshaft assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 73

bladeshaft assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1*	 37108	 HOUSING, BLADESHAFT	 1
2*	 37111	 BLADESHAFT, 7000 SERIES	 1
3*	 06502-010	 SCREW, HHC 7/16 - 14 X 1-1/4	 6
4*	 933243	 WASHER FLAT SAE 7/16 GRD 9 YZ	 6
5*	 421001	 SENSOR, HALL EFFECT SPEED PICKUP	 1
6*	 583026	 DRAIN PLUG, MAGNETIC 1/2 - 20	 1
7*	 577009	 GASKET, DRAIN PLUG	 1	
8*	 25695	 WASHER, SEAL 3/4"	 1
9*	 25690	 GEAR, SAW BLADE SHAFT SPEED PICKUP	 1
10*	 460010	 BEARING, ROLLER KOYO # 7210BGC3	 2
11*	 39460011	 BEARING, BALL KOYO # NU2210RC3	 1
12*	 480006	 SEAL, OIL CR# 28655	 2
13*	 480007	 SEAL, OIL CR- 19599	 2
14*	 485003	 SLEEVE, BLADE SHAFT SEAL	 2
15*	 486001	 WASHER, THRUST 6000 SERIES	 2
16*	 576006	 SNAP RING, VITON # AS-135	 2
17*	 578135	 O-RING, VITON # AS-135	 2
18*	 576007	 SNAP RING, VHO-354	 1
19*	 10138	 SCREW, SHS 1/4 - 20 X 1/2	 6
20*	 927048	 KEY, WOODRUFF #807 1/4 X 7/8	 2
21	 37134	 BLADESHAFT ASSEMBLY........................................1.................... includes items w/*



PAGE 74 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

16", 20", 26"  bladeguard assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 75

16", 20", 26"  bladeguard assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1@	 200004	 BLADEGUARD W/A, 16" REAR HALF	 1
1#	 200008	 BLADEGUARD W/A, 20" REAR HALF	 1
1$	 200010	 BLADEGUARD W/A, 26" REAR HALF	 1
2@	 200003	 BLADEGUARD W/A, 16" FRONT HALF	 1
2#	 200007	 BLADEGUARD W/A, 20" FRONT HALF	 1
2$	 200009	 BLADEGUARD W/A, 26" FRONT HALF	 1
3@#$	 582040	 BUSHING, BLADEGUARD HINGE DELRIN	 1
4@#$	 200019	 FLAP,MUD BLADEGUARD........................................1.................... safety item
5@#$	 37394	 MANIFOLD, WATER SMALL	 1
6@#$	 2113	 FITTING, PLUG 1/8MP HEX SKT HD	 1
7@#$	 370456	 FITTING, BRASS 6BARB-1/4MP	 2	
8@#$	 10176	 NUT, NYLOC 1/2-13	 1
9@#$	 10024	 NUT, NYLOC 1/4-20	 3
10@#$	 0131 A	 SCREW, HHC 1/4 - 20 X 3/4	 1
11@#$	 06503-026	 SCREW, HHC 1/2 - 13 X 3-1/4	 1
12@#$	 26250	 SCREW, HHC 1/4 - 20 X 1-3/4	 2
13@#$	 10930	 WASHER, FENDER 1/4 X 1-1/4	 1
14@#$	 37396	 3/8" QC MALE	 1
15@#	 37506	 HOSE, WATER #6 LP, 16", 20" BLADEGUARD	 2
15$	 37508	 HOSE, WATER #6 LP, 26" BLADEGUARD	 2
16@#$	 22129-001	 PIPE STRAP 3/8	 2
17@#$	 1618	 NUT, NYLOC 10-24	 2
18@#$	 923144	 SCREW, SHC 10-24 X 1/2	 2
19	bg 1600	guard , 16" streetpro 3/6/7 std flange........1.................... safety item
		  ......................................................................................................... includes items w/@
		  ......................................................................................................... contact mq unit sales
19	bg 2000	guard , 20" streetpro 3/6/7 std flange........1.................... safety item 
		  ......................................................................................................... includes items w/#
		  ......................................................................................................... contact mq unit sales
19	bg 2600	guard , 26" streetpro 3/6/7 std flange........1.................... safety item 
		  ......................................................................................................... includes items w/$
		  ......................................................................................................... contact mq unit sales



PAGE 76 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

30", 36"  bladeguard assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 77

30", 36"  bladeguard assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1@	 200012	 BLADEGUARD W/A, 30" REAR HALF	 1
1#	 200014	 BLADEGUARD W/A, 36" REAR HALF	 1
2*	 200011	 BLADEGUARD W/A, 30" front HALF	 1
2#	 200013	 BLADEGUARD W/A, 36" FRONT HALF	 1
3@#	 582039	 BUSHING, BLADEGUARD HINGE DELRIN	 1
4@#	 37395	 MANIFOLD, WATER large	 1
5@#	 200019	 FLAP,MUD BLADEGUARD........................................1.................... safety item
6@#	 0131 A	 SCREW, HHC 1/4 - 20 X 3/4	 1
7@#	 26250	 SCREW, HHC 1/4 - 20 X 1-3/4	 2
8@#	 06503-030	 SCREW, HHC 1/2 - 13 X 3-3/4	 1
9@#	 10176	 NUT, NYLOC 1/2-13	 1
10@#	 10024	 NUT, NYLOC 1/4-20	 3
11@#	 10930	 WASHER, FENDER 1/4 X 1-1/4	 1
12@#	 370456	 FITTING, BRASS 6BARB-1/4MP	 2
13@#	 2113	 FITTING, PLUG 1/8MP HEX SKT HD	 1
14@#	 37396	 3/8" QC MALE	 1
15@#	 1618	 NUT, NYLOC 10-24	 2
16@#	 923144	 SCREW, SHC 10-24 X 1/2	 2
17@#	 22129-001	 PIPE STRAP 3/8	 2
18@	 37509	 HOSE, WATER #6 LP, 30" BLADEGUARD	 2
18#	 37510	 HOSE, WATER #6 LP, 36" BLADEGUARD	 2
19	bg 3000	guard , 30" streetpro 3/6/7 std flange........1.................... safety item 
		  ......................................................................................................... includes items w/@
		  ......................................................................................................... contact mq unit sales
19	bg 3600	guard , 36" streetpro 3/6/7 std flange........1.................... safety item
		  ......................................................................................................... includes items w/#
		  ......................................................................................................... contact mq unit sales



PAGE 78 — SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)

optional weight kit assy.



SP7060 SERIES MULTIQUIP SAW — PARTS MANUAL — REV. #5 (05/06/11)— PAGE 79

optional weight kit assy.

NO.	 PART NO.	 PART NAME	 QTY.	 REMARKS
1	 37829	weight  kit	 1


